
Patientenindi- min. 5 mm x 1 mm x 1 mm  vidueller Block max. 27 mm x 15 mm x 15 mm 1 Stück 
standard 
Patientenindi- min. 27,1 mm x 15,1 mm x 15,1 mm  vidueller Block max. 60 mm x 30 mm x 30 mm 1 Stück 
groß  

Dübel Ø 7 mm, Länge 14 mm - 18 mm, 
Ø 10 mm, Länge 16 mm - 20 mm 1 Stück 

Partikel Ø 0,25 mm - 1 mm 0,5 cm³, 1 cm³,  
2 cm³ 

Partikel Ø 1 mm - 2 mm 0,5 cm³, 1 cm³, 
2 cm³, 3 cm³ 

Partikel Ø 2 mm - 4 mm 3 cm³ 
Kortiko-spon- 0,5 cm³, 1 cm³, 
giöse Partikel Ø 0,25 mm - 1 mm 2 cm³ 
Kortiko-spon- 0,5 cm³, 1 cm³, 
giöse Partikel Ø 1 mm - 2 mm 2 cm³   

eáåïÉáëW=bë=ïÉêÇÉå=ã∏ÖäáÅÜÉêïÉáëÉ=åáÅÜí=~ääÉ=m~ÅâìåÖëÖê∏≈Éå=áå=ÇÉå=sÉêâÉÜê=ÖÉÄê~ÅÜí 

6.6 Besondere Vorsichtsmaßnahmen für die Beseitigung und sonstige 
Hinweise zur Handhabung 

eáåïÉáëÉ=òìê=_ÉëÉáíáÖìåÖ=îçå=oÉëíÉå=
c~ääë=ÇáÉ=sÉêé~ÅâìåÖ=ÖÉ∏ÑÑåÉí=ìåÇ=Ç~ë=qê~åëéä~åí~í=åáÅÜí=ÖÉåìíòí=ïìêÇÉI=Ç~êÑ=ÇáÉ=péçåJ
Öáçë~=åáÅÜí=êÉëíÉêáäáëáÉêí=ïÉêÇÉåK=sÉêÄäáÉÄÉåÉ=oÉëíÉ=ëáåÇ=ÉåíëéêÉÅÜÉåÇ=ÇÉå=∏êíäáÅÜÉå=
^åÑçêÇÉêìåÖÉå=òì=ÉåíëçêÖÉåK=aÉê=fåÜ~äí=ÇÉê=m~ÅâìåÖ=áëí=~ìëëÅÜäáÉ≈äáÅÜ=ÑΩê=ÇáÉ=^åïÉåJ
ÇìåÖ=ÄÉá=ÉáåÉã=m~íáÉåíÉå=ÄÉëíáããíK=

pçåëíáÖÉ=eáåïÉáëÉ=òìê=e~åÇÜ~ÄìåÖ=
√ _áííÉ=ÄÉ~ÅÜíÉå=páÉ=ÄÉá=ÇÉê=^åïÉåÇìåÖ=îçå=mìêçëΔ=^ääçÖê~Ñí=ÇáÉ=~ääÖÉãÉáåÉå=mêáåòáJ

éáÉå=ÇÉê=~ëÉéíáëÅÜÉå=e~åÇÜ~ÄìåÖK=
√ a~ë=qê~åëéä~åí~í=áëí=îçê=sÉêïÉåÇìåÖ=áå=éÜóëáçäçÖáëÅÜÉê=hçÅÜë~äòä∏ëìåÖ=çÇÉê=oáåJ

ÖÉêJi∏ëìåÖ=îçääëí®åÇáÖ=òì=êÉÜóÇê~íáëáÉêÉåK=
√ tÉåå=Ç~ë=qê~åëéä~åí~í=ÑçêãÖÉÄÉåÇ=ÄÉ~êÄÉáíÉí=ïÉêÇÉå=ãìëëI=ëçääíÉ=ÇáÉë=~ìëëÅÜäáÉ≈J

äáÅÜ=å~ÅÜ=ÇÉê=îçääëí®åÇáÖÉå=oÉÜóÇê~íáëáÉêìåÖ=ÉêÑçäÖÉåK=

1. Bezeichnung des Arzneimittels 
mìêçëΔ=^ääçÖê~Ñí==

2. Qualitative und quantitative Zusammensetzung 
eìã~åÉ=péçåÖáçë~=Eãáí=hçêíáâ~äáëJ^åíÉáä=ÄÉá=ÇÉê=s~êá~åíÉ=mìêçëΔ=^ääçÖê~Ñí=_äÉåÇFI==
qìíçéä~ëíΔ=âçåëÉêîáÉêíI=Ö~ãã~Jëíê~ÜäÉåëíÉêáäáëáÉêí==
aáÉ=m~ÅâìåÖ=ÉåíÜ®äí=ÉáåÉå=cçêãâ∏êéÉê=ÄòïK=ÇáÉ=~ìÑ=ÇÉê=®ì≈ÉêÉå=sÉêé~ÅâìåÖ=~åÖÉÖÉJ
ÄÉåÉ=jÉåÖÉ=~å=j~ÜäÖìíK=

3. Darreichungsform
dÉïÉÄÉíê~åëéä~åí~íK=håçÅÜÉåíê~åëéä~åí~í=áå=cçêã=îçå=m~êíáâÉäåI=_ä∏ÅâÉåI=m~íáÉåíÉåáåJ
ÇáîáÇìÉääÉå=_ä∏ÅâÉå=ìåÇ=aΩÄÉäåK=aáÉ=qê~åëéä~åí~íÉ=ëáåÇ=áå=ÇÉê=oÉÖÉä=ïÉá≈äáÅÜ=ÖÉÑ®êÄíK=
^äë=k~íìêéêçÇìâí=áëí=ÇáÉ=c~êÄÉ=ÇÉë=ÄáçäçÖáëÅÜÉå=qê~åëéä~åí~íë=pÅÜï~åâìåÖÉå=ìåíÉêJ
ïçêÑÉåK=_Éá=ÉîÉåíìÉää=~ìÑíêÉíÉåÇÉå=Äê®ìåäáÅÜÉå=c~êÄí∏åÉå=Ü~åÇÉäí=Éë=ëáÅÜ=áå=ÇÉê=oÉÖÉä=
ìã=å~íΩêäáÅÜÉ=báëÉåêΩÅâëí®åÇÉI=ïÉäÅÜÉ=ÇáÉ=pí~Äáäáí®í=ìåÇ=nì~äáí®í=ÇÉë=mêçÇìâíÉë=åáÅÜí=
ÄÉÉáåíê®ÅÜíáÖÉåK=

4. Klinische Angaben 

4.1 Anwendungsgebiete 
wìê=håçÅÜÉåÇÉÑÉâíÇÉÅâìåÖ=çÇÉê=J~ìÑÑΩääìåÖ=çÇÉê=òìê=eÉêëíÉääìåÖ=âå∏ÅÜÉêåÉê=píêìâíìêÉå=
áå=ÇÉê=háÉÑÉê=J=ìåÇ=dÉëáÅÜíëÅÜáêìêÖáÉK=mçëáíáîÉ=bêÑ~ÜêìåÖÉå=äáÉÖÉå=ìK~K=îçê=ÑΩê=ÑçäÖÉåÇÉ=
^åïÉåÇìåÖëÖÉÄáÉíÉW=
√ oÉÖÉåÉê~íáçå=é~êçÇçåí~äÉê=håçÅÜÉåÇÉÑÉâíÉ=
√ oÉÖÉåÉê~íáçå=îçå=cìêâ~íáçåëÇÉÑÉâíÉå=
√ oÉÖÉåÉê~íáçå=å~ÅÜ=wóëíÉåJ=ìåÇ=tìêòÉäëéáíòÉåêÉëÉâíáçåÉå=
√ oÉÖÉåÉê~íáçå=îçå=bñíê~âíáçåë~äîÉçäÉå=
√ oÉÖÉåÉê~íáçå=îçå=iΩÅâÉå=òïáëÅÜÉå=^äîÉçäÉåï~åÇ=ìåÇ=w~Üåáãéä~åí~íÉå=
√ oÉÖÉåÉê~íáçå=îçå=aÉÑÉâíÉå=å~ÅÜ=_äçÅâÉåíå~ÜãÉ=
√ oÉÖÉåÉê~íáçå=îçå=iΩÅâÉå=ìã=_äçÅâíê~åëéä~åí~íÉ=
√ eçêáòçåí~äÉ=háÉÑÉêâ~ãã~ìÖãÉåí~íáçå=Em~êíáâÉäF=
√ páåìë~ìÖãÉåí~íáçå=
√ aêÉáÇáãÉåëáçå~äÉ=EÜçêáòçåí~äÉ=ìåÇLçÇÉê=îÉêíáâ~äÉF=háÉÑÉêâ~ãã~ìÖãÉåí~íáçå=E_äçâJ

â~ìÖãÉåí~íáçåF=

táÉ=ÄÉá=àÉÇÉê=léÉê~íáçåLqê~åëéä~åí~íáçå=ÄÉëíÉÜí=ÇáÉ=j∏ÖäáÅÜâÉáí=ÉáåÉê=fåÑÉâíáçå=ìåÇ=
tìåÇâçãéäáâ~íáçå=ãáí=ÇÉêÉå=~ëëçòááÉêíÉå=póãéíçãÉå=EòK=_K=pÅÜïÉääìåÖI=o∏íìåÖI=båíJ
òΩåÇìåÖI=pÅÜãÉêòÉåF=çÇÉê=~åÇÉêÉê=oÉ~âíáçåÉå=ÇìêÅÜ=ÇÉå=báåÖêáÑÑK=

jÉäÇìåÖ=ÇÉë=sÉêÇ~ÅÜíë=~ìÑ=kÉÄÉåïáêâìåÖÉå=
aáÉ=jÉäÇìåÖ=ÇÉë=sÉêÇ~ÅÜíë=~ìÑ=kÉÄÉåïáêâìåÖÉå=å~ÅÜ=ÇÉê=wìä~ëëìåÖ=áëí=îçå=Öêç≈Éê=
táÅÜíáÖâÉáíK=páÉ=Éêã∏ÖäáÅÜí=ÉáåÉ=âçåíáåìáÉêäáÅÜÉ=§ÄÉêï~ÅÜìåÖ=ÇÉë=kìíòÉåJoáëáâçJsÉêJ
Ü®äíåáëëÉë=ÇÉë=^êòåÉáãáííÉäëK=^åÖÉÜ∏êáÖÉ=îçå=dÉëìåÇÜÉáíëÄÉêìÑÉå=ëáåÇ=~ìÑÖÉÑçêÇÉêíI=
àÉÇÉå=sÉêÇ~ÅÜíëÑ~ää=ÉáåÉê=kÉÄÉåïáêâìåÖ=ÇÉã=_ìåÇÉëáåëíáíìí=ÑΩê=fãéÑëíçÑÑÉ=ìåÇ=ÄáçãÉJ
ÇáòáåáëÅÜÉ=^êòåÉáãáííÉäI=m~ìäJbÜêäáÅÜJfåëíáíìíI=m~ìäJbÜêäáÅÜJpíêK=RNJRVI=SPOOR=i~åÖÉåI=
qÉäW=HQV=SNMPTTMI=c~ñWHQV=SNMP=TT=NOPQI=ïïïKéÉáKÇÉ=~åòìòÉáÖÉåK=

m~íáÉåíÉå=ëáåÇ=Ç~êΩÄÉê=òì=áåÑçêãáÉêÉåI=Ç~ëë=ëáÉ=ëáÅÜ=~å=fÜêÉå=̂ êòí=çÇÉê=Ç~ë=ãÉÇáòáåáëÅÜÉ=
c~ÅÜéÉêëçå~ä=ïÉåÇÉå=ëçääÉåI=ïÉåå=ëáÉ=kÉÄÉåïáêâìåÖÉå=ÄÉãÉêâÉåK=aáÉë=Öáäí=~ìÅÜ=ÑΩê=
kÉÄÉåïáêâìåÖÉåI=ÇáÉ=åáÅÜí=áå=ÇáÉëÉê=dÉÄê~ìÅÜëáåÑçêã~íáçå=ìåÇ=c~ÅÜáåÑçêã~íáçå=~åÖÉJ
ÖÉÄÉå=ëáåÇK=m~íáÉåíÉå=â∏ååÉå=kÉÄÉåïáêâìåÖÉå=~ìÅÜ=ÇáêÉâí=ÇÉã=m~ìäJbÜêäáÅÜJfåëíáíìí=~åJ
òÉáÖÉåK=fåÇÉã=m~íáÉåíÉå=kÉÄÉåïáêâìåÖÉå=ãÉäÇÉåI=â∏ååÉå=ëáÉ=Ç~òì=ÄÉáíê~ÖÉåI=Ç~ëë=ãÉÜê=
fåÑçêã~íáçåÉå=ΩÄÉê=ÇáÉ=páÅÜÉêÜÉáí=ÇáÉëÉë=^êòåÉáãáííÉäë=òìê=sÉêÑΩÖìåÖ=ÖÉëíÉääí=ïÉêÇÉåK=

4.9 Überdosierung 
káÅÜí=~åïÉåÇÄ~ê=

5. Pharmakologische Eigenschaften=

5.1 Pharmakodynamische Eigenschaften 
mÜ~êã~âçíÜÉê~éÉìíáëÅÜÉ=dêìééÉW=^ääçÖÉåÉë=dÉïÉÄÉíê~åëéä~åí~í=

táêâïÉáëÉ=ÇÉë=^êòåÉáãáííÉäë=
a~ë=^êòåÉáãáííÉä=ïáêâí=îçêïáÉÖÉåÇ=éÜóëáâ~äáëÅÜI=~äë=iÉáíëÅÜáÉåÉ=ÑΩê=ÇáÉ=kÉìÄáäÇìåÖ=îçå=
håçÅÜÉåÖÉïÉÄÉK=a~=ëáÉ=çëíÉçâä~ëí®ê=êÉëçêÄáÉêÄ~ê=áëíI=ïáêÇ=ëáÉ=áå=ÇÉå=â∏êéÉêÉáÖÉåÉå=rãJ
Ä~ìéêçòÉëë=EoÉãçÇÉäáåÖF=áåíÉÖêáÉêíK=a~ÄÉá=ÑáåÇÉí=ÇÉê=^ìÑÄ~ìéêçòÉëë=â∏êéÉêÉáÖÉåÉê=píêìâJ
íìêÉå= ElëëáÑáâ~íáçåLlëíÉçÖÉåÉëÉF= ëáãìäí~å= òìã= ^ÄÄ~ì= ÇÉë= ~ääçÖÉåÉå= qê~åëéä~åí~íë=
EoÉëçêéíáçåF=ëí~ííK=_ÉáÇÉ=mêçòÉëëÉ=ëáåÇ=åÉÄÉå=ÇÉê=dê∏≈É=ÇÉë=qê~åëéä~åí~íë=ÄÉëçåÇÉêë=îçå=
ÇÉê=oÉ~âíáçåëÑ®ÜáÖâÉáíLaìêÅÜÄäìíìåÖëê~íÉ=ÇÉë=bãéÑ®åÖÉêä~ÖÉêë=~ÄÜ®åÖáÖK=aìêÅÜ=Ç~ë=báåJ
ÄêáåÖÉå=ÇÉë=qê~åëéä~åí~íë=ìåÇ=ëÉáåÉ=táêâïÉáëÉ=~äë=iÉáíëÅÜáÉåÉ=ïáêÇ=ÇÉê=å~íΩêäáÅÜ=~Ää~ìJ
ÑÉåÇÉ=mêçòÉëë=ÇÉê=dÉïÉÄÉåÉìÄáäÇìåÖ=EÄçåÉ=êÉãçÇÉäáåÖF=áå=ÇÉê=aÉÑÉâíëíÉääÉ=Éêã∏ÖäáÅÜíK=
wáÉä=áëí=ÇÉê=îçääëí®åÇáÖÉ=rãÄ~ì=ÇÉë=qê~åëéä~åí~íë=áå=åÉì=ÖÉÄáäÇÉíÉë=â∏êéÉêÉáÖÉåÉë=dÉïÉÄÉK=

5.2 Pharmakokinetische Eigenschaften 
mìêçëΔ=^ääçÖê~Ñí=ïáêâí=~äë=iÉáíëÅÜáÉåÉ=ÑΩê=ÇáÉ=kÉìÄáäÇìåÖ=îçå=håçÅÜÉåÖÉïÉÄÉK=aÉê=mêçJ
òÉëë=ÇÉê=wÉääÄÉëáÉÇäìåÖI=ÇÉê=dÉïÉÄÉåÉìÄáäÇìåÖ=EoÉãçÇÉäáåÖF=ìåÇ=ÇÉê=oÉëçêéíáçå=ëÉíòí=

√ dÉÖÉÄÉåÉåÑ~ääë=Éåíëí~åÇÉåÉê=p®ÖÉëí~ìÄ=áëí=ÖêΩåÇäáÅÜ=ãáí=éÜóëáçäçÖáëÅÜÉê=hçÅÜJ
ë~äòä∏ëìåÖ=çÇÉê=oáåÖÉêJi∏ëìåÖ=~ÄòìëéΩäÉåK==

√ báåÉ=wìÖ~ÄÉ=îçå=báÖÉåÄäìíI=_äìíÄÉëí~åÇíÉáäÉå=çÇÉê=håçÅÜÉåã~êâ~ëéáê~í=Ç~êÑ=~ìëJ
ëÅÜäáÉ≈äáÅÜ=å~ÅÜ=ÇÉê=oÉÜóÇê~íáëáÉêìåÖ=ìåÇ=ìåãáííÉäÄ~ê=îçê=ÇÉê=fãéä~åí~íáçå=ÉêÑçäÖÉåK=

~F=pí~åÇ~êÇJoÉÜóÇê~íáëáÉêìåÖ=ÑΩê=~ääÉ=cçêãÉå=
√ a~ë=qê~åëéä~åí~í=áå=ÉáåÉã=ëíÉêáäÉå=dÉÑ®≈=îçääëí®åÇáÖ=ãáí=éÜóëáçäçÖáëÅÜÉê=hçÅÜë~äòJ

ä∏ëìåÖ=E~äíÉêå~íáîW=oáåÖÉêJi∏ëìåÖF=ÄÉÇÉÅâÉå=Ó=àÉ=Ü∏ÜÉê=ÇáÉ=t~ëëÉêë®ìäÉ=Ç~êΩÄÉêI=
ÇÉëíç=ÄÉëëÉêK=

√ cçêãâ∏êéÉê=ãáí=ÉáåÉã=ëíÉêáäÉå=fåëíêìãÉåí=ÄÉëÅÜïÉêÉåI=ìã=Éáå=^ìÑëÅÜïáããÉå=òì=
îÉêãÉáÇÉåK=

√ aáÉ=oÉÜóÇê~íáëáÉêìåÖëòÉáí=ëçääíÉ=ãáåÇÉëíÉåë=PM=ãáå=ÄÉíê~ÖÉåK=
√ t®ÜêÉåÇ=ÇÉë=oÉÜóÇê~íáëáÉêìåÖëéêçòÉëëÉë=ÇáÉ=péçåÖáçë~=áããÉê=ïáÉÇÉê=ÄÉïÉÖÉå=

ÄòïK=Ç~ë=dÉÑ®≈=ëÅÜïÉåâÉåK=
√ aáÉ=oÉÜóÇê~íáëáÉêìåÖ=áëí=~ÄÖÉëÅÜäçëëÉåI=ïÉåå=òìã=ÉáåÉå=ÄÉáã=_ÉïÉÖÉå=ÇÉê=péçåJ

Öáçë~=âÉáåÉ=iìÑíÄä®ëÅÜÉå=ãÉÜê=ÉåíïÉáÅÜÉå=ìåÇ=òìã=~åÇÉêÉå=ÇáÉ=péçåÖáçë~=çÜåÉ=
_ÉëÅÜïÉêÉå=~ìÑ=ÇÉã=dÉÑ®≈ÄçÇÉå=äáÉÖÉå=ÄäÉáÄí=ìåÇ=åáÅÜí=ãÉÜê=~ìÑëÅÜïáããíK=

√ a~ë=qê~åëéä~åí~í=Äáë=òìê=fãéä~åí~íáçå=áå=ÇÉê=oÉÜóÇ~íáëáÉêìåÖëä∏ëìåÖ=òïáëÅÜÉåä~J
ÖÉêåK=

ÄF=s~âììãJoÉÜóÇê~íáëáÉêìåÖ=ÑΩê=~ääÉ=cçêãÉå=EÇáÉ=s~âììãJoÉÜóÇê~íáëáÉêìåÖ=Éêã∏ÖäáÅÜí=
Éáå=ëÅÜåÉääÉêÉë=ìåÇ=ÉÑÑáòáÉåíÉêÉë=oÉÜóÇê~íáëáÉêÉåI=ÇÉëÜ~äÄ=ÄÉëçåÇÉêë=ÑΩê=cçêãâ∏êéÉê=
ÉãéÑçÜäÉåF=
√ a~ë=qê~åëéä~åí~í=áå=ÉáåÉ=ÉåíëéêÉÅÜÉåÇ=Öêç≈ÉI=ëíÉêáäÉ=báåïÉÖëéêáíòÉ=ÉáåäÉÖÉåK=
√ jáí=ÇÉê=ÄÉÑΩääíÉå=péêáíòÉ=éÜóëáçäçÖáëÅÜÉ=hçÅÜë~äòä∏ëìåÖ=E~äíÉêå~íáîW=oáåÖÉêJi∏ëìåÖF=

~ìÑòáÉÜÉåI=Äáë=Ç~ë=qê~åëéä~åí~í=îçääëí®åÇáÖ=ÄÉÇÉÅâí=áëíK=
√ péêáíòÉ=áå=ÇáÉ=sÉêíáâ~äÉ=ÄêáåÖÉå=ìåÇ=ÉåíäΩÑíÉåK=
√ péêáíòÉå∏ÑÑåìåÖ=äìÑíÇáÅÜí=îÉêëÅÜäáÉ≈ÉåI=òK_K=ãáí=ÇÉã=ÄÉÜ~åÇëÅÜìÜíÉå=cáåÖÉêK=
√ aÉå=hçäÄÉå=~åëÅÜäáÉ≈ÉåÇ=âê®ÑíáÖ=å~ÅÜ=ìåíÉå=òáÉÜÉåK=aÉå=hçäÄÉå=áå=~åÖÉòçÖÉåÉê=

mçëáíáçå=Ü~äíÉå=ìåÇ=ÇáÉ=péêáíòÉ=áããÉê=ïáÉÇÉê=Üáå=ìåÇ=ÜÉê=ÄÉïÉÖÉåK=^ìë=ÇÉê=péçåJ
Öáçë~=ÉåíïÉáÅÜÉå=ëáÅÜíÄ~ê=iìÑíÄä~ëÉåK=aÉå=sçêÖ~åÖ=ãÉÜêÑ~ÅÜ=ïáÉÇÉêÜçäÉåK=

√ _Éá=âçêêÉâíÉê=oÉÜóÇê~íáëáÉêìåÖ=ëáåâí=ÇáÉ=péçåÖáçë~=áå=ÇÉê=péêáíòÉ=å~ÅÜ=ìåíÉå=~ÄK=
k~ÅÜ=ÇÉã=^ÄëáåâÉå=ÇÉå=sçêÖ~åÖ=ãáåÇÉëíÉåë=åçÅÜ=Éáåã~ä=ïáÉÇÉêÜçäÉåK=

√ a~ë=qê~åëéä~åí~í=Äáë=òìê=fãéä~åí~íáçå=áå=oÉÜóÇ~íáëáÉêìåÖëä∏ëìåÖ=òïáëÅÜÉåä~ÖÉêåK=

7. Inhaber der Zulassung 
qìíçÖÉå=jÉÇáÅ~ä=dãÄeI=fåÇìëíêáÉëíê~≈É=SI=VNMTT=kÉìåâáêÅÜÉå=~ã=_ê~åÇI=dÉêã~åó=
qÉäK=HQV=EMFVNPQ=VVUUJMI=c~ñ=HQV=EMFVNPQ=VVUUJVVI=íìíçÖÉå]êíáñKÅçã

8. Zulassungsnummer 
mbfKeKMQTSNKMNKN=

9. Datum der Erteilung der Zulassung 
wìä~ëëìåÖëÉêíÉáäìåÖW=MRKMPKOMMV=
wìä~ëëìåÖëîÉêä®åÖÉêìåÖW=NSKNMKOMNR=

10. Stand der Information 
MTLOMOQ=?NR?=

11. Verkaufsabgrenzung 
sÉêëÅÜêÉáÄìåÖëéÑäáÅÜíáÖ=

eáåïÉáëÉW=
gÉÇÉã=qê~åëéä~åí~í=äáÉÖÉå=bíáâÉííÉå=òïÉÅâë=açâìãÉåí~íáçå=áå=ÇÉê=m~íáÉåíÉå~âíÉ=ÄÉáK=
qìíçéä~ëíΔ=áëí=Éáå=ÉáåÖÉíê~ÖÉåÉë=t~êÉåòÉáÅÜÉå=ÇÉê=qìíçÖÉå=jÉÇáÅ~ä=dãÄeK=
mrolpΔ= áëí= Éáå= ÉáåÖÉíê~ÖÉåÉë= t~êÉåòÉáÅÜÉå= îçå= wáãsáÉ= çÇÉê= ÇÉëëÉå= qçÅÜíÉê=J
ìåíÉêåÉÜãÉåK=

Pharmazeutischer Unternehmer:=

Tutogen Medical GmbH 
fåÇìëíêáÉëíê~≈É=S=
VNMTT=kÉìåâáêÅÜÉå=~ã=_ê~åÇ=
qÉäKW=MVNPQJVVUUJM=
c~ñW=MVNPQJVVUUJVV=
íìíçÖÉå]êíáñKÅçã=

Mitvertreiber:  

ZimVie Germany GmbH 
táäÜÉäãJt~ÖÉåÑÉäÇJpíêK=OU=
UMUMT=jΩåÅÜÉå=
qÉäKW MUV=J=POQSOON=J=NM=
c~ñW MUV=J=POQSOON=J=VV=
hìåÇÉåëÉêîáÅÉW=MUMM=J=NMNS=QOM=
wsK_ÉëíÉääìåÖ]wáãsáÉKÅçã=

Gebrauchsinformation und Fachinformation - bitte sorgfältig lesen! 4.2 Dosierung, Art und Dauer der Anwendung 
aáÉ=jÉåÖÉLaáãÉåëáçå=ÇÉë=qê~åëéä~åí~íë=ÄÉëíáããí=ÇÉê=çéÉêáÉêÉåÇÉ=`ÜáêìêÖ=ìåíÉê=_ÉJ
êΩÅâëáÅÜíáÖìåÖ=ÇÉë=~ìÑòìÑΩääÉåÇÉå=aÉÑÉâíÉëK=a~ë=qê~åëéä~åí~í=áëí=îçê=sÉêïÉåÇìåÖ=áå=
éÜóëáçäçÖáëÅÜÉê=hçÅÜë~äòä∏ëìåÖ=çÇÉê=oáåÖÉêJi∏ëìåÖ=îçääëí®åÇáÖ=òì=êÉÜóÇê~íáëáÉêÉå=
EëáÉÜÉ=SKSFK=k~ÅÜ=îçääëí®åÇáÖÉê=oÉÜóÇê~íáëáÉêìåÖ=â~åå=Ç~ë=qê~åëéä~åí~í=é~íáÉåíÉåáåÇáJ
îáÇìÉää=òìÖÉêáÅÜíÉí=ïÉêÇÉåI=ìã=ÉáåÉå=é~ëëÖÉå~ìÉå=báåÄ~ì=òì=Éêã∏ÖäáÅÜÉåK=aáÉ=qê~åëJ
éä~åí~íáçå=ÉêÑçäÖí=òìã=sÉêÄäÉáÄ=áã=ãÉåëÅÜäáÅÜÉå=h∏êéÉêK=
4.3 Gegenanzeigen  
hÉáåÉ=ÄÉâ~ååí=
4.4 Besondere Warnhinweise und Vorsichtsmaßnahmen für die Anwendung 
√ sçê=^åïÉåÇìåÖ=ÇÉë=qê~åëéä~åí~íë=ãìëë=ÉáåÉ=ëíêÉåÖÉ=fåÇáâ~íáçåëëíÉääìåÖ=áå=ÑçäÖÉåJ

ÇÉå=c®ääÉå=ÉêÑçäÖÉåW=
√ cΩê=ÇáÉ=fãéä~åí~íáçå=áå=åÉâêçíáëÅÜÉ=táêíëä~ÖÉê=
√ cΩê=ÇáÉ=fãéä~åí~íáçå=áå=ãáåÇÉêÇìêÅÜÄäìíÉíÉ=^êÉ~äÉ=
√ cΩê=ÇáÉ=fãéä~åí~íáçå=áå=táêíëä~ÖÉê=ãáí=~âíáîÉê=çÇÉê=ä~íÉåíÉê=fåÑÉâíáçå=
√ _Éá=pí∏êìåÖÉå=çÇÉê=bêâê~åâìåÖÉåI=ÇáÉ=ÇáÉ=báåÜÉáäìåÖëê~íÉ=åÉÖ~íáî=ÄÉÉáåÑäìëëÉå=

√ ^ääÉ=dÉïÉÄÉëéÉåÇÉê=ïÉêÇÉå=~ìÑ=dêìåÇä~ÖÉ=áÜêÉê=^å~ãåÉëÉ=ìåÇ=ïÉáíÉêÉê=råíÉêëìJ
ÅÜìåÖÉå=~ìÑ=ã∏ÖäáÅÜÉ=^ìëëÅÜäìëëÖêΩåÇÉ=ÖÉéêΩÑíK=_Éîçê=Ç~ë=péÉåÇÉêÖÉïÉÄÉ=òìê=
sÉê~êÄÉáíìåÖ=ÑêÉáÖÉÖÉÄÉå=ïáêÇI=ÉêÑçäÖÉå=ëÉêçäçÖáëÅÜÉ=mêΩÑìåÖÉå=ÜáåëáÅÜíäáÅÜ=ã∏ÖJ
äáÅÜÉê=fåÑÉâíáçåëÉêêÉÖÉêK=aáÉëÉ=̂ å~äóëÉ=ÄÉáåÜ~äíÉí=ìK~K=mêΩÑìåÖÉå=~ìÑ=eqisJfLJffI=efsJ
NLJOI=eÉé~íáíáë=_L`=ëçïáÉ=qêÉéçåÉã~=é~ääáÇìãK==
a~ë=qìíçéä~ëíΔJsÉêÑ~ÜêÉå=áëí=ÖÉÖÉå=~ääÉ=ÄÉâ~ååíÉå=é~íÜçÖÉåÉå=péÉòáÉë=ïáêâë~ãK=̂ äJ
äÉêÇáåÖë=â~ååI=ïáÉ=ÄÉá=~ääÉå=ÄáçäçÖáëÅÜÉå=mêçÇìâíÉåI=ÇáÉ=§ÄÉêíê~ÖìåÖ=áåÑÉâíá∏ëÉê=
hê~åâÜÉáíÉå=åìê=~åÜ~åÇ=ÇÉë=ÇÉêòÉáíáÖÉå=hÉååíåáëëí~åÇÉë=~ìëÖÉëÅÜäçëëÉå=ïÉêÇÉåK==

√ a~ë=qê~åëéä~åí~í=ÄäÉáÄí=ëíÉêáä=ëçä~åÖÉ=ÇáÉ=sÉêé~ÅâìåÖ=ìåÄÉëÅÜ®ÇáÖí=áëíK=_Éá=_ÉëÅÜ®J
ÇáÖìåÖ=ÇÉê=píÉêáäîÉêé~ÅâìåÖ=Ç~êÑ=Ç~ë=mêçÇìâí=åáÅÜí=êÉëíÉêáäáëáÉêí=ïÉêÇÉå=ìåÇ=ãìëë=
îÉêïçêÑÉå=ïÉêÇÉåK=fã=c~ääÉ=ÉáåÉê=hçåí~ãáå~íáçå=áã=sÉêä~ìÑ=ÇÉë=çéÉê~íáîÉå=báåÖêáÑÑë=
áëí=Ç~ë=qê~åëéä~åí~í=òì=îÉêïÉêÑÉåK=

√ _Éá=ÇÉê=sÉêïÉåÇìåÖ=ÇÉë=qê~åëéä~åí~íë=áëí=òì=ÄÉêΩÅâëáÅÜíáÖÉåI=Ç~ëë=àÉ=å~ÅÜ=báåë~íòçêí=
ÇáÉ=ãÉÅÜ~åáëÅÜÉ=_Éä~ëíìåÖ=î~êááÉêí=ìåÇ=ÇáÉ=éÜóëáâ~äáëÅÜÉ=pí~Äáäáí®í=ÇÉë=mêçÇìâíÉë=
ÇáÉëÉå=dÉÖÉÄÉåÜÉáíÉå=ÖÉêÉÅÜí=ïÉêÇÉå=ãìëëK==

√ _Éáã=é~íáÉåíÉåáåÇáîáÇìÉääÉå=wìêáÅÜíÉå=ÇÉë=qê~åëéä~åí~íë=áëí=ÉáåÉ=pÅÜ®ÇáÖìåÖ=ÇìêÅÜ=
eáíòÉÉåíïáÅâäìåÖ=òì=îÉêãÉáÇÉåK=aáÉ=ëíêìâíìêÉääÉ=fåíÉÖêáí®í=ëçääíÉ=ÉêÜ~äíÉå=ÄäÉáÄÉåK=

√ a~ë=qê~åëéä~åí~í=ãìëë=ëç=ÉáåÖÉëÉíòí=Eáã=fÇÉ~äÑ~ää=áå=łéêÉëëJÑáí=qÉÅÜåáâF=ìåÇ=ÑáñáÉêí=
ïÉêÇÉåI=Ç~ëë=Éë=çêíëÑÉëí=îÉêÄäÉáÄí=ìåÇ=ÇáÉ=fåâçêéçê~íáçå=ÉêäÉáÅÜíÉêí=ïáêÇK=

√ _Éä~ëíìåÖÉåI=ÇáÉ=ΩÄÉê=ÇáÉ=éÜóëáâ~äáëÅÜÉ=pí~Äáäáí®í=ÇÉë=qê~åëéä~åí~íë=Üáå~ìëÖÉÜÉåI=

ãΩëëÉå=ÄÉáã=báåÄêáåÖÉå=îçå=cçêãâ∏êéÉêå=ìåÄÉÇáåÖí=îÉêãáÉÇÉå=ïÉêÇÉåI=ìã=ÇáÉ=
ëíêìâíìêÉääÉ=fåíÉÖêáí®í=ÇÉë=qê~åëéä~åí~íë=òì=ÉêÜ~äíÉåK==

�√ fåëÄÉëçåÇÉêÉ=ÄÉá=é~íáÉåíÉåáåÇáîáÇìÉääÉå=qê~åëéä~åí~íÄä∏ÅâÉåI=ÇáÉ=å~ÅÜ=ÇÉå=sçêJ
Ö~ÄÉå=ÇÉë=ÄÉÜ~åÇÉäåÇÉå=^êòíÉë=ÜÉêÖÉëíÉääí=ïÉêÇÉåI=ãìëë=ÇáÉ=^ìëï~Üä=ÇÉê=_ÉÑÉJ
ëíáÖìåÖë~êí=~å=ÇΩååÉå=oÉÖáçåÉå=ÄÉëçåÇÉêë=ëçêÖÑ®äíáÖ=~ÄÖÉïçÖÉå=ïÉêÇÉåK=

√ mìêçëΔ=̂ ääçÖê~Ñí=áëí=åìê=òìã=Éáåã~äáÖÉå=dÉÄê~ìÅÜ=ÄÉëíáããíK=káÅÜí=îÉêïÉåÇÉíÉë=j~J
íÉêá~ä=áëí=òì=îÉêïÉêÑÉåK=

4.5  Wechselwirkungen mit anderen Arzneimitteln oder sonstige 
Wechselwirkungen==

hÉáåÉ=ÄÉâ~ååí=

4.6  Schwangerschaft und Stillzeit 
bë=äáÉÖÉå=âÉáåÉ=âäáåáëÅÜÉå=a~íÉå=ÑΩê=ÇáÉ=̂ åïÉåÇìåÖ=áå=ÇÉê=pÅÜï~åÖÉêëÅÜ~Ñí=ìåÇ=píáääòÉáí=
îçêK=^ìÑÖêìåÇ=ÇÉë=éÜóëáâ~äáëÅÜÉå=táêâãÉÅÜ~åáëãìë=ÇÉë=qê~åëéä~åí~íë=ëáåÇ=kÉÄÉåJ
ïáêâìåÖÉå=áå=ÇÉê=pÅÜï~åÖÉêëÅÜ~Ñí=çÇÉê=~ìÑ=ÇáÉ=dÉëìåÇÜÉáí=îçå=kÉìÖÉÄçêÉåÉå=åáÅÜí=
òì=Éêï~êíÉå=ìåÇ=ïìêÇÉå=åáÅÜí=ÑÉëíÖÉëíÉääíK=
4.7 Auswirkungen auf die Verkehrstüchtigkeit und die Fähigkeit zum 

Bedienen von Maschinen 
káÅÜí=òìíêÉÑÑÉåÇ=
4.8 Nebenwirkungen 
_Éá=ÇÉå=e®ìÑáÖâÉáíë~åÖ~ÄÉå=òì=kÉÄÉåïáêâìåÖÉå=ïÉêÇÉå=ÑçäÖÉåÇÉ=h~íÉÖçêáÉå=òì=dêìåÇÉ=ÖÉäÉÖíW=
pÉÜê=Ü®ìÑáÖ=E≥NLNMF=
e®ìÑáÖ=E≥NLNMM=Äáë=YNLNMF=
dÉäÉÖÉåíäáÅÜ=E≥NLNKMMM=Äáë=YNLNMMF=
pÉäíÉå=E≥NLNMKMMM=Äáë=YNLNKMMMF=
pÉÜê=ëÉäíÉå=EYNLNMKMMMF=
káÅÜí=ÄÉâ~ååí=Ee®ìÑáÖâÉáí=~ìÑ=dêìåÇä~ÖÉ=ÇÉê=îÉêÑΩÖÄ~êÉå=a~íÉå=åáÅÜí=~ÄëÅÜ®íòÄ~êF=

Systemorganklasse Häufigkeit Nebenwirkung 

bêâê~åâìåÖÉå=ÇÉë=fããìåëóëíÉãë káÅÜí=ÄÉâ~ååí qê~åëéä~åí~íJ=
^Äëíç≈ìåÖ=

^ääÖÉãÉáåÉ=bêâê~åâìåÖÉå=ìåÇ= oÉ~âíáçå=~å=ÇÉê==
_ÉëÅÜïÉêÇÉå=~ã=sÉê~ÄêÉáÅÜìåÖëçêí káÅÜí=ÄÉâ~ååí fãéä~åí~íëíÉääÉ=

aÉÜáëòÉåò=
sÉêäÉíòìåÖI=sÉêÖáÑíìåÖ=ìåÇ=ÇìêÅÜ=
báåÖêáÑÑÉ=ÄÉÇáåÖíÉ=hçãéäáâ~íáçåÉå káÅÜí=ÄÉâ~ååí qê~åëéä~åí~íîÉêë~ÖÉå=

PUROS® ALLOGRAFT

1. Name of the medicinal product 
PurosΔ Allograft

2. Qualitative and quantitative composition 
Human cancellous tissue (with cortical component in the PurosΔ Allo-
graft Blend version), preserved using the TutoplastΔ process, sterilised 
by gamma irradiation
The pack contains either a pre-shaped block or the volume of particu-
late stated on the external packaging. 

3. Pharmaceutical form
Tissue graft. Bone graft in the form of particles, customised blocks, 
blocks and dowels. 
The grafts are generally a whitish colour. As a natural product, the co-
lour of the graft is subject to variation. Any brownish discolorations are 
generally due to natural iron deposits and have no effect on the stability 
or quality of the product. 

4. Clinical particulars

4.1 Therapeutic indications 
To cover or fill bone defects or to create bony structures in maxillofacial 
surgery. Therapeutic indications for which positive experience has been 
reported include the following: 
√ Regeneration of periodontal bone defects 
√ Regeneration of furcation defects 
√ Regeneration following cyst resection and apicoectomy 
√ Regeneration of extraction sockets 
√ Regeneration of gaps between the alveolar wall and dental implants 
√ Regeneration of defects following block removal 
√ Regeneration of gaps around block grafts 
√ Horizontal alveolar ridge augmentation (particles) 
√ Sinus augmentation 

    System Organ Class    Frequency              Adverse reaction 

Immune system disorders Not known Graft rejection 

General disorders and Implant site 
administration site Not known reaction 
conditions Dehiscence 

Injury, poisoning and  
procedural complications Not known Graft failure 

As with every surgical procedure, there is the possibility of infection and 
wound complications with associated symptoms (swelling, redness, in-
flammation and pain) or other reaction due to the procedure itself. 

Reporting of suspected adverse reactions 

Reporting suspected adverse reactions after authorisation of the medicinal 
product is important. It allows continued monitoring of the benefit/risk ba-
lance of the medicinal product. Healthcare professionals are asked to re-
port any suspected adverse reactions via the Federal Institute for Vaccines 
and Biomedicines (Bundesinstitut für Impfstoffe und biomedizinische Arz-
neimittel), Paul Ehrlich Institute, Paul-Ehrlich-Str. 51-59, 63225 Langen, 
Germany Tel: +49 (0)6103770, Fax: +49 (0)610377 1234, www.pei.de. 

Patients must be informed to contact their doctor or medical professional 
if they notice any side effects. This also applies to side effects that are not 
stated in this leaflet and summary of product characteristics. Patients can 
also report side effects directly to the Paul Ehrlich Institute. By reporting 
side effects, patients can help provide more information about the safety 
of this medicinal product. 

4.9 Overdose 
Not applicable 

5. Pharmacological properties
5.1 Pharmacodynamic properties 
Pharmacotherapeutic group: Allograft 

Mode of action of the medicinal product 
The medicinal product is primarily a physical aid, acting as a guide rail 
for the regeneration of osseous tissue. As it can be absorbed by osteo-

clasts, it is integrated into the autologous remodelling process. The re-
generation of autologous structures (ossification/osteogenesis) occurs 
in parallel to the resorption of the allograft. Both processes are particularly 
dependent on the host site’s ability to respond, its blood supply and the 
size of the graft itself. The implantation of the graft and its function as a 
guide rail facilitate the naturally occurring process of bone remodelling 
at the site of the defect. The ultimate goal is complete conversion of the 
graft into new autologous tissue. 

5.2 Pharmacokinetic properties 
PurosΔ Allograft is primarily a physical aid, acting as a guide rail for the 
regeneration of osseous tissue. The process of cell colonisation, remo-
delling and resorption generally begins after 1-2 days. The conversion 
process depends on the size of the graft and the host site’s ability to re-
spond. As such, it can take a considerable period of time to complete 
(several months or even years). 

5.3 Preclinical safety data 
Studies on animals and in vitro studies have shown that the graft is bio-
compatible, is incorporated quickly and maintains the space until repla-
ced by autologous tissue. As such, the preclinical data do not indicate 
any risks to humans and confirm that the product can be used safely. 

6. Pharmaceutical particulars

6.1 List of excipients 
None 

6.2 Incompatibilities 
None known 

6.3 Shelf life 
PurosΔ Allograft can be stored for 5 years in the undamaged original 
packaging. The graft must not be used after the expiry date shown on 
the packaging. 

6.4 Special precautions for storage 
The graft should be stored in a clean, dry place protected from expo-
sure to direct sunlight and at no higher than 30°C. The product must 
not be frozen. 

Special information on handling 
√ Please observe the general principles of aseptic handling when using 

PurosΔ Allograft. 
√ The graft should must be completely rehydrated in normal saline solu-

tion or Ringer’s solution prior to its use. 
√ If the graft is to be shaped customised before use, this should only be 

performed done after it is completely rehydrationed. 
√ Any dust which forms must be thoroughly rinsed away with normal sa-

line solution or Ringer’s solution. 
√ Autologous blood, blood components or bone marrow aspirate may 

only be added after rehydration and immediately prior to the product’s 
implantation. 

a)Standard rehydration for all forms 
√ Immerse the graft completely in a normal saline solution (or Ringer’s 

solution) in a sterile container – the deeper the water, the better. 
√ Weigh blocks down with a sterile instrument to prevent them from floa-

ting to the surface. 
√ The rehydration time should be at least 30 minutes. 
√ During the rehydration process, agitate the cancellous bone and/or

shake the container repeatedly. 
√ Rehydration is complete when no more air bubbles escape the cancellous 

bone when it is agitated and the bone remains on the bottom of the con-
tainer without being weighed down instead of floating to the surface. 

√ Store the graft in the rehydration solution until ready for implantation. 
b)Vacuum rehydration for all forms (vacuum rehydration permits quicker, 
more efficient rehydration and is thus particularly recommended for blocks)
√ The graft is placed in an appropriately sized, sterile, disposable syringe. 
√ Draw up normal saline solution (or Ringer’s solution) with the filled sy-

ringe until the graft is completely covered. 
√ Turn the syringe vertical and eject all the air. 
√ Seal off the opening of the syringe so that it is airtight (using a gloved 

finger, for example). 
√ Pull the plunger down with force. Holding the plunger retracted, shake 

the syringe back and forth repeatedly. Air bubbles can be seen escaping 
the cancellous bone. Repeat the procedure a number of times. 

√ When correctly rehydrated, the bone will settle at the bottom of the sy-
ringe. When this occurs, repeat the procedure at least once more. 

√ Store the graft in the rehydration solution until ready for implantation. 

7. Marketing authorisation holder 
Tutogen Medical GmbH, Industriestraße 6, 91077 Neunkirchen am 
Brand, Germany 
Tel.: +49 (0)9134 9988-0, Fax: +49 (0)9134 9988-99, tutogen@rtix.com 

8. Marketing authorisation number 
PEI.H.04761.01.1 

9. Date of first authorisation:
Authorisation date: 05.03.2009 
Authorisation renewal: 16.10.2015 

10. Date of revision of the text 
07/2024 "15" 

11. General classification for supply 
Medicinal product subject to medical prescription 

Notes: 
The product package contains adhesive labels for the documentation in 
the patient record. 
TutoplastΔ is a registered trademark of Tutogen Medical GmbH. 
PUROSΔ is a registered trademark of ZimVie or its affiliates. 

Pharmaceutical Entrepreneur: 

Tutogen Medical GmbH 
Industriestraße 6 
91077 Neunkirchen am Brand, Germany  
Tel.: 09134-9988-0 Fax: 09134-9988-99 
tutogen@rtix.com 

Co-distributor:  

ZimVie Germany GmbH 
Wilhelm-Wagenfeld-Str. 28 
80807 München, Germany  
Tel.: 089 - 3246221 - 10 Fax: 089 - 3246221 - 99 
Customer service: 0800 - 1016 420 
ZV.Bestellung@ZimVie.com 

Package Leaflet and Summary of Product Characteristics - please read 
carefully!

√ Three-dimensional (horizontal and/or vertical) alveolar ridge augmen-
tation (block augmentation). 

4.2 Posology and method of administration 
The dimensions of the graft are determined by the operating surgeon 
based on the defect to be repaired. The graft must be completely rehy-
drated in normal saline solution or Ringer’s solution prior to use (see 
6.6). Following complete rehydration, the graft can be cut to size for the 
individual patient so as to ensure perfectly fitting integration. The graft 
is intended to remain in the human body permanently. 
4.3 Contraindications  
None known 
4.4 Special warnings and precautions for use 
√ Strict assessment of the indications must be performed in the following

cases prior to use of the graft: 
√ Implantation in a necrotic host site 
√ Implantation in a hypoperfused area 
√ Implantation in a host site with active or latent infection 
√ In the case of disorders or conditions which could have a negative 

impact on the healing rate 
√ Based on their medical history, as well as further tests, all tissue donors 

are examined for possible grounds for exclusion. Before the donor tis-
sue can be approved for processing, serological tests are carried out 
for possible infectious agents. This analysis includes tests for HTLV-I/-
II, HIV-1/-2, hepatitis B/C and Treponema pallidum, among others.
The TutoplastΔ process is effective against all known pathogenic spe-
cies. However, as with all biological products, the transmission of in-
fectious diseases can be ruled out only to the extent of current
knowledge. =

√ The graft remains sterile provided that the packaging is undamaged. 
√ If the sterile packaging becomes damaged, the product must be dispo-

sed of appropriately. Do not resterilise the product! If the graft is con-
taminated in the course of a surgical intervention, it must be disposed 
of appropriately. 

√ When using the graft, note that the mechanical loads vary depending 
on the implant site and the physical stability of the product must be 
sufficient for the respective conditions. 

√ When customising the graft for the individual patient, do not allow it to be 
damaged by the heat generated. The structural integrity must be preserved. 

√ The graft must be inserted (preferably using a “press-fit” technique) 
and secured in such a way that it remains in side and its incorporation 
is facilitated. 

√ When inserting the blocks, it is important to avoid exerting loads ex-
ceeding the physical stability of the graft under all circumstances, so 
as to preserve the structural integrity of the graft. 

√ In particular in the case of patient-specific graft blocks, which are ma-
nufactured according to the specifications of the attending physician, 
the type of fixation used on thin regions must be considered particularly 
carefully.=

√ PurosΔ Allograft is intended for single use only. Unused material must 
be disposed of appropriately. 

4.5 Interaction with other medicinal products and other forms of in-
teraction 

None known 

4.6 Pregnancy and lactation 
No clinical data concerning the use of the product during pregnancy 
and when breastfeeding are available. Based on the physical mecha-
nism of action of the graft, undesirable effects during pregnancy or on 
the health of the newborn child are not to be expected and have not 
been determined. 

4.7 Effects on ability to drive and use machines 
Not relevant 

4.8 Undesirable effects 
The following frequency conventions are used in the rating of undesira-
ble effects: 

Very common (≥ 1/10) 
Common (≥1/100 to <1/10) 
Uncommon (≥1/1,000 to <1/100) 
Rare (≥1/10,000 to <1/1,000) 
Very rare (<1/10,000) 
Not known (cannot be estimated from the available data)

PUROS® ALLOGRAFT
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áå=ÇÉê=oÉÖÉä=å~ÅÜ=N=J=O=q~ÖÉå=ÉáåK=aÉê=rãï~åÇäìåÖëéêçòÉëë=áëí=~ÄÜ®åÖáÖ=îçå=ÇÉê=
dê∏≈É=ÇÉë=qê~åëéä~åí~íë=ìåÇ=ÇÉê=oÉ~âíáçåëÑ®ÜáÖâÉáí=ÇÉë=bãéÑ®åÖÉêä~ÖÉêë=ìåÇ=â~åå=
ëáÅÜ=Ç~ÜÉê=ΩÄÉê=ÉáåÉå=ä®åÖÉêÉå=wÉáíê~ìã=ÉêëíêÉÅâÉå=Ejçå~íÉ=Äáë=òì=g~ÜêÉåFK=

5.3 Präklinische Daten zur Sicherheit 
píìÇáÉå=~å=qáÉêÉå=ìåÇ=áåJîáíêç=Ü~ÄÉå=ÖÉòÉáÖíI=Ç~ëë=Ç~ë=qê~åëéä~åí~í=Äáçâçãé~íáÄÉä=áëíI=
ê~ëÅÜ=ÉáåÖÉÄ~ìí=ïáêÇ=ìåÇ=~äë=mä~íòÜ~äíÉê=Äáë=òìã=bêë~íò=ÇìêÅÜ=â∏êéÉêÉáÖÉåÉë=dÉïÉÄÉ=
ÑìåÖáÉêíI=ëç=Ç~ëë=ÇáÉ=éê®âäáåáëÅÜÉå=a~íÉå=âÉáåÉ=dÉÑ~ÜêÉå=ÑΩê=ÇÉå=jÉåëÅÜÉå=ÉêâÉååÉå=
ä~ëëÉå=ìåÇ=ÇáÉ=ëáÅÜÉêÉ=^åïÉåÇìåÖ=ÄÉäÉÖÉåK=

6. Pharmazeutische Angaben=
6.1 Liste der sonstigen Bestandteile 
hÉáåÉ=

6.2 Inkompatibilitäten 
hÉáåÉ=ÄÉâ~ååí=

6.3 Dauer der Haltbarkeit 
mìêçëΔ=^ääçÖê~Ñí=áëí=ÄÉá=ìåÄÉëÅÜ®ÇáÖíÉê=lêáÖáå~äîÉêé~ÅâìåÖ=R=g~ÜêÉ=Ü~äíÄ~êK=k~ÅÜ=̂ Ää~ìÑ=
ÇÉë=~ìÑ=ÇÉê=sÉêé~ÅâìåÖ=~åÖÉÖÉÄÉåÉå=sÉêÑ~ääëÇ~íìãë=Ç~êÑ=Ç~ë=qê~åëéä~åí~í=åáÅÜí=ãÉÜê=
îÉêïÉåÇÉí=ïÉêÇÉåK=

6.4 Besondere Vorsichtsmaßnahmen für die Aufbewahrung 
a~ë=qê~åëéä~åí~í=ëçääíÉ=~å=ÉáåÉã=ë~ìÄÉêÉåI=íêçÅâÉåÉå=mä~íòI=ÖÉëÅÜΩíòí=îçê=ÇáêÉâíÉã=
pçååÉåäáÅÜí=ìåÇ=åáÅÜí=ΩÄÉê=PM=ø`=~ìÑÄÉï~Üêí=ïÉêÇÉåK=mêçÇìâí=Ç~êÑ=åáÅÜí=ÉáåÖÉÑêçêÉå=
ïÉêÇÉåK=

6.5 Art und Inhalt des Behältnisses 
a~ë=qê~åëéä~åí~í=ïáêÇ=ÇìêÅÜ=ÇáÉ=mêáã®êîÉêé~ÅâìåÖ=ëíÉêáä=ÖÉÜ~äíÉåK=cçêãâ∏êéÉê=ëáåÇ=
òìë®íòäáÅÜ=îçå=ÉáåÉã=pÅÜä~ìÅÜÄÉìíÉäI=j~ÜäÖìí=îçå=ÉáåÉê=açëÉ=ìãÖÉÄÉåK=aáÉ=m~ÅâìåÖ=
ÉåíÜ®äí=ÉáåÉå=wìëÅÜåáíí=ÄòïK=ÇáÉ=~ìÑ=ÇÉê=®ì≈ÉêÉå=sÉêé~ÅâìåÖ=~åÖÉÖÉÄÉåÉ=jÉåÖÉ=~å=
j~ÜäÖìíK=

Form, Größe Verpackungseinheit 

Block

8 mm x 8 mm x 8 mm,  
10 mm x 10 mm x 20 mm, 
10 mm x 20 mm x 20 mm, 1 Stück 
15 mm x 10 mm x 9 mm, 
15 mm x 15 mm x 9 mm

6.5 Nature and contents of container 
The graft is kept sterile in a double-layered primary packaging.  
Blocks are additionally packaged in a tubular bag, granulate in a vail. 
The packaging contains either a pre-shaped block or the volume of  
particulate stated on the external packaging. 

Form, size Packaging unit 

Block

8 mm x 8 mm x 8 mm, 
10 mm x 10 mm x 20 mm,
10 mm x 20 mm x 20 mm, 1 item
15 mm x 10 mm x 9 mm,
15 mm x 15 mm x 9 mm

Patient custo- min. 5 mm x 1 mm x 1 mm   
mised block max. 27 mm x 15 mm x 15 mm 1 item 
standard 
Patient custo- min. 27,1 mm x 15,1 mm x 15,1 mm   
mised block max. 60 mm x 30 mm x 30 mm 1 item 
large 

Dowel Ø 7 mm, Length 14 mm - 18 mm, 
Ø 10 mm, Length 16 mm - 20 mm 1 item 

Particles Ø 0,25 mm - 1 mm 0,5 cm³, 1 cm³,  
2 cm³ 

Particles Ø 1 mm - 2 mm 0,5 cm³, 1 cm³, 
2 cm³, 3 cm³ 

Particles Ø 2 mm - 4 mm 3 cm³ 
Cortico-cancel- 0,5 cm³, 1 cm³, 
lous Particles Ø 0,25 mm - 1 mm 2 cm³ 

  Cortico-cancel- 0,5 cm³, 1 cm³, 
  lous Particles Ø 1 mm - 2 mm 2 cm³ 
Note: Not all pack sizes may be marketed. 
6.6 Special precautions for disposal and other handling 
Information on disposal of remnants 
If the packaging is opened and the graft not used, the cancellous bone 
must not be resterilised. Remnants must be disposed of in accordance 
with the pertinent national regulations. The contents of the packaging 
are exclusively intended for use in one patient. 
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